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LTE Band 66

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.7447594 GHz 13.78 dém [ 1 1.7445085 GHz 15.11 dem
T 1 1.74446014 GHz 6.59 dam oce Bw 1.088111888 MHz T 1 1.74363337 GHz 3,49 dBim oce Bw 2.733266733 MHZ
T2 1 1.74554825 GHz 6.94 dBm T2 1 1.74636663 GHz 9.10 dBm
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Middle Channel / 5MHz / 256QAM
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ML T 1.74468 GHz 12.35 dém [ 1 1.742923 GHz 14.45 dem
T 1 17427522 GHz 7.00 darm oce Bw 4,495504496 MHZ T 1 1.7404645 GHz 3,82 dBm oce Bw 9.030960031 MHz
T2 1 1.7472478 GHz 7.56 dBm T2 1 1.7404055 GHz 6.38 dBm
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM
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Ref Level 00 dBm  Offset 11.70 dé & RBW 300 kHz Ref Level 00 dBm  Offset 11.70 dB & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
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ML 1 1741613 GHz 12.33 dém Ml i 1.736368 GHz 10.91 dém
T1 1 17382667 GHz 7.01 dam occ Bw 13.486513487 MHZ T1 1 1.736009 GHZ 7.41 darm oce Bw 17.902097902 MHz
T2 1 1.7517433 GHz 6.92 dBm T2 1 1.7539111 GHz 5.82 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

Conducted Band Edge

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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1,700 GHz 1.709 GHz 1.000 MHz 170897 GHz -37.03 d&m -24.63 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 21.95 dém -5.05 d&
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -26.37 dBm -13.97 dB 1,780 GH= 1.781 GHz 20.000 kHz 1.78000 GHz -28.10 dBm -15.10 dB
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170895 GHz -18.34 dem -5.34 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77055 GHz 14.22 dBm -15.78 dB
1,709 GHz 1.710 GHz 20.000 kHz 170992 GHz -23.72 dém -16.72 dB 1780 GH= 1781 anz 20,000 kiz 178006 GHz 28,40 dBm Clc40de
1,710 GHz 1.712 GHz 100,000 kHz 171091 GHz 13.84 dBm -16.06 dB 1.781 CHz 1700 GH2 1.00D MHz 78100 CHe Z18.80 dBm 5E0 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170899 GHz -37.48 dBm -24.48 di 1.778 GHz 1.780 GHz 100.000 kHz 1.77974 GHz 21.15 dém -6.85 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.01 dém -14.01 dB 1,780 GH= 1.781 GHz 20.000 kHz 1.78000 GHz -26.03 dBm -13.03 de
1.710 GHz 1.712 GHz 100.000 kHz 1.71025 GHz 21.00 dBm -9.00 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -35.66 dBm -22.66 dB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -22.13 dém -9.13 d8 1.778 GHz 1.780 Ghz 100.000 kHz 1.77891 GHz 12.99 dBm -17.01 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.70580 GHz -32.18 dbm -19.18 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78001 GHz -32.34 dBm -19.34 dB
1,710 GHz 1.712 GHz 100,000 kHz 171042 GHz 12.00 dBm -17.00 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe Z22.16 dBm RLYT
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 66 / 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -39.05 d&m -26.65 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77573 GHz 20.20 dBm -9.80 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -31.56 dBm -18.56 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -27.16 dBm -14.16 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71022 GHz 19.82 dBm -10.18 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -38.07 dbm -25.07 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -24.17 dBm -11.17 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77925 GHz 12.32 dBm -17.68 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.70557 GHz -34.11 dBm -21.11.d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78008 GHz -34.02 dBm -21.02 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71069 GHz 12.11 dBm -17.89 dB 1.781 CHz 1700 GH2 1,000 Mz 78108 CHe 54 16 dbm 1115 db
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 66 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um
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1,700 GHz 1.709 GHz 1.000 MHz 1,70892 GHz -42.23 dBm -29.23 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775976 GHz 17.81 dBm -12.19 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -37.81 dBm -24.81 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -35.27 dBm -22.27 d8
1.710 GHz 1.712 GHz 100,000 kHz 1,71027 GHz 16.91 dBm -13.09 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78105 GHz -40.70 dBm -27.70 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1,70898 GHz -29.87 d&m -16.87 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77950 GHz 10.12 dBm -19.88 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.70995 GHz -35.60 dBm -22.60 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -36.54 dBm -23.54 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71072 GHz 10.47 dBm -19.53 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -26.48 dBm -15.48 db
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 66 / SMHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -36.77 dém -23.77 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77976 GHz 22.35 dBm ~7.65 db
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -17.80 dém -4.80 dB 1,780 GH= 1781 GHz 30,000 kHz 178000 GH= 217,42 dBm 442 dp
1.710 GHz 1.713 GHz 100.000 kHz 1.71026 GHz 22.00 dBm -8.00 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78105 GHz -35.70 dbm 22.70 dB
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -19.53 dém -6.53 d8 1.777 GHz 1.780 Ghz 100.000 kHz 177775 GHz 10.34 dBm -19.66 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~26.58 dbm -13.50 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -24,37 cBm -11.37 d8
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LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
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Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -36.95 d&m -23.05 d8 1.777 GHz 1.780 GHz 100.000 kHz 1.77973 GHz 21.51 dBm -8.49 db
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -19.64 dém “6.54d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -17.92 dBm -4.92 d8
1,710 GHz 1.713 GHz 100,000 kHz 1,71023 GHz 20.86 dem -9.14 d& 1.781 CHz 1.700 GH2 1.000 MH2 1.78337 GHz -33.90 dBm ~20.90 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70880 GHz -21.26 d&m -8.26 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77886 GHz 9.57 dBm -20.43 dB
1.709 GHz 1710 GHz 30.000 kkz 1.7099 GHz -26.48 dBm -13.48 8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -25.81 dBm -12.81 dB
1,710 GHz 1.713 GHz 100,000 kHz 1,71049 GHz 9,59 dem -20.41 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78104 GHz -10.64 dBm 6.64 dB
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1,700 GHz 1.709 GHz 1.000 MHz 170895 GHz -36.93 d&m -23.93 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77973 GHz 21.34 dBm -5.66 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -20.50 dém -7.50 dB 1,780 GH= 1.781 GHz 30.000 kHz 1.78000 GHz -20.40 dBm —7.40 d&
1.710 GHz 1.713 GHz 100.000 kHz 1.71025 GHz 21.09 dBm -8.91 d8 1.781 GHz 1.790 GHz 1,000 MHz 1.78569 GHz -35.56 dBm -22.56 dB
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__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -20.90 d&m -7.90 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77974 GHz 9.45 dBm -20.55 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -27.83 dm -14.83 08 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -27.04 dBrm -14.04 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71101 GHz 9.26 dBm -20.74 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78100 GHz -50.56 dBm ~7.56 do
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1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -42.16 d&m -29.16 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 17.59 dBm -12.42 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -26.32 dBm -13.32 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -25.80 dBm -12.80 de
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -26.15 dém -18.15 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77834 GHz 6.78 dBm -23.22 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.70589 GHz -30.62 dBm -17.62 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78001 GHz -31.51 dBm -13.51 dB
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Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -37.90 dém -24.90 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77967 GHz 21.88 dBm -8.12 db
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -21.42 dém -B.42.d8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -20.56 dBm -7.56 db
1,710 GHz 1.715 GHz 100,000 kHz 1.710238 GHz 22.12 dém -7.87 dB 1.781 CHz 1700 GH2 1.00D Mz 170105 GHz 35.15 dBm 5519 dB
T
I - i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
: ; ; ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20.dhif
10 dBm
10 dem r e - UL S P AT Y
i P f
0 dB } !\ dBm: \\
-10 dBm 10 dBm ‘
SPURIOUS_LINE_2BS [ \ }
20 dem F20 dem
— 7 l WM“QWWWM\
-30 dBm W""W H -30 dem
I [ — il Ww
40 dem o q T
e T 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts StGE 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -20.37 d&m -7.37 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77838 GHz 5.47 dém -21.53 dB
1.709 GHz 1710 GHz 50.000 khz 1.70899 GHz -27.50 dBm -14.50 68 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -27.53 dBm -14.59 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71256 GHz 8.14 dém -21.86 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78106 GHz -10.70 dBm ~6.70 dB
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LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -33.06 dém -20.06 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77964 GHz 21.47 dBm -8.53 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70996 GHz -22.66 dBm -9.66 8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -23.26 dBm -10.26 dB
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -22.39 dém -9.39 d8 1.775 GHz 1.780 Ghz 100.000 kHz 1.77961 GHz 7.45 dBm -22.55 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~30.20 dém -17.20 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -30.10 dBm -17.10 d8
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LTE Band 66 / 5MHz / 64QAM
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1,700 GHz 1.709 GHz 1.000 MHz 1.70872 GHz -36.49 d&m -23.49 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 21.19 dém -8.81 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -21.64 dBm -8.64 dB 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -21.87 dbm -9.97 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -22.45 d&m -9.45 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.776897 GHz 7.54 dbrm -22.46 dB
1.709 GHz 1710 GHz 50.000 khz 1.70859 GHz -29.88 dm -16.58 8 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -29.64 dBm -16.64 dB
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LTE Band 66 / 5MHz / 256 QAM
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1,700 GHz 1.709 GHz 1.000 MHz 1,70888 GHz -40.53 dBm -27.53 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 17.29 dem -12.71 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -28.62 dBm -15.62 dB 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -26.32 dBm -13.32 d8
1.710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 17.31 dBm -12.69 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -41.39 dBm -28.39 dB
\
il A I [| o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
Ry e A AP -vw‘\hp.w-vv.-\\
0 dB 1‘ o dem
| il \
-10 dBm | 0 dem
SPURIOUS_LINE_ABS / W \
-20 dem T \ 20 dBm k
-30 dam o i J‘ -30 dem | Ty N
e
-40 dem p—— k™! * 40 dBm Dot e
NI Py I SN
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -27.16 dém -14.16 d& 1.775 GHz 1.780 Ghz 100.000 kHz 177881 GHz .37 dBm -25.63 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70889 GHz -33.11 dém -20.11 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -33.54 dBm -20.54 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -23.56 dém -10.56 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77710 GHz &34 dBm -24.66 0B
1.709 GHz 1.710 GHz 160.000 khz 1.70558 GHz -29.24 dbm -16.24 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78003 GHz -28.72 dBm -15.72 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -35.09 d&m -22.69 d8 1.770 GHz 1.780 GHz 100.000 kHz 1.77939 GHz 21.00 dém -9.00 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70995 GHz -31.08 dém -18.08 8 1.780 GHz 1.781 GHz 100,000 kHz 178012 GHz -31.79 dBm -18.79 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70872 GHz -25.04 d&m -12.04 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77824 GHz 4.27 dBm -25.73 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70859 GHz -30.85 dm -17.85 8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -31.71 dBm -18.71 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -40.13 dBm -27.13 dé 1.770 GHz 1.780 GHz 100.000 kHz 1.775943 GHz 21.17 dém -8.83 db
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1.700 GHz 1.709 GHz 1.000 MHz 1.70850 GHz -25.32 dém -12.32 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77122 GHz 4.23 dBm -25.77 dB
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -30.61 dBm -17.61.d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -31.50 dBm -18.50 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -44.89 dBm -31.89 d8 1.770 GHz 1.780 GHz 100.000 kHz 1.77939 GHz 17.06 dBm -12.94 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70872 GHz -29.49 dém -16.49 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77175 GHz 1.35 dBm -28.65 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -38.13 dBm -25.13 d8 1.765 GHz 1.780 GHz 100.000 kHz 1.77915 GHz 22.27 dBm -7.73 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -24.64 dBm -11.64 dB 1,730 GHz 1.781 GHz 200,000 kHz 1.78002 GHz -95.36 dBm -12.36 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70811 GHz -26.94 dBm -13.94 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76758 GHz 415 dBm -25.85 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -29.22 dbm -16.22 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78006 GHz -28.36 dBm -15.36 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71251 GHz 3.28 dBm -26.72 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78129 GHz -25.81 dBm -12.81 dB

Y
I 1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66 - 28 of 42




ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 66 / 15MHz / 16QAM
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1.700 GHz 1.700 GHz 1.000 MHz 1.70812 GHz -34.14 dém -21.14 dé 1.765 GHz 1.780 GHz 100.000 kHz 1.77917 GHz 21.41 dém -8.59 dB
1.709 GHz 1710 GHz 200.000 khz 1.70897 GHz -25.84 dm -12.84 8 1.780 GHz 1.781 GHz 200,000 kHz 1.78003 GHz -24.72 dBm -11.72 dB
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1.700 Gz 1.700 GHz 1.000 MHz 170812 GHz -28.04 dem -15.04 dB 1.765 GRz 1.780 Ghz 100.000 kHz 1.76627 GHz 2.77 dBm -27.23 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70588 GHz -30.26 dbm -17.26 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -31.04 dBm -13.04 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -40.28 dBm -27.28 d& 1.765 GHz 1.780 Ghz 100.000 kHz 177917 GHz 21.69 dBm -8.31 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70995 GHz -27.05 dBm -14.05 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -25.08 dBm -12.08 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70758 GHz -27.87 dém -14.87 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76610 GHz 2.66 dBm -27.34 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -30.65 dém -17.69 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -30.41 dBm -17.41 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -30.64 dBm -17.64 d& 1.765 GHz 1.780 GHz 100.000 kHz 1.76634 GHz -0.43 dBm -30.43 dB
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1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -28.96 dBm -15.96 8 1.780 GHz 1.781 GHz 200.000 kHz 178004 GHz -27.99 dBm -14.99 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71111 GHz 21.84 dBm -8.16 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -39.96 dbm -26.96 db

S
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
0 ds o) - gy " AP O 0 i A o
-10 dBm I \ -1 dem ]
SPURIOUS_LINE_ABS } \ \
20 dem f l 20 dem H
-30 dgm th i &0 dem s e
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dem 50 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70777 GHz -28.12 dém -15.12 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76878 GHz 2.59 dBm -27.42 0B
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30.000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -46.25 dBm -33.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 927.52874 MHz -46.43 dBm -33.43 dB
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